
<Outputs-2> 

A 2-10-1: Mechanical/Electrical Daily Training 



Photo-1

Photo-2

Photo-3

Photo-4
Presentation lecture for electrical facilities

Lecture for reviewing mechanical flow sheet

Counterparts trying to fill out an test format

Plant manager, Mr.Ibrahim, giving instruction to
an operator



Photo-5

Photo-6

Site training 

Photo-7

Site training

Photo-8

Site trainng

Electrical technicain, Mr.Swaidy, reviwing the
class and explaining to the other members on a
platform

Checking equipment with related shop drawings

Checking conditions of equipment installation

Reviewing the items learnt in the lectures at the
site



Photo-9

Instruction about daily inspection method 

Photo-10

Water quality test by operator

Photo-11

Photo-12

Implementation of troubleshooting work 
under the instructino of the experts

Instructkion about maintenance operation
method for seldom-used equipment



Photo-13

Site training for installation of DO meter and
its maintenance method

Photo-14

Site training for inspection and replacement
method of solar panel

Photo-15

Instruction to understand electrical drawings

Photo-16

Discussion about how to make daily record
on SCADA



Photo-17

Site inspection with an inspection format

Photo-18

Photo-19

Cleaning work of fine screen at the grit chamber

Removal of screenings at the coarse screen











A 2-10-2: Presentation Materials for Workshop on WWTP 









1

Work Shop for O and M training for
Mechanical and Electrical Equipment

Ibrahim Abu Seiba_Jericho Municipality
Yasuaki Konda_JICA Expert Team 

2 November 2013

TECHNICAL ASSISTANCE AND CAPACITY BUILDING 
PROJECT  FOR
THE JERICHO SANITATION PROJECT O and M training for

Mechanical and Electrical 
Equipment

Yasuaki Konda_Mechanical Engineer
Akira Hasebe_Electrical Engineer

JICA Expert Team (NJS Consultants)

No. Position and/or Assigned Tasks Name
1 Chief Advisor/Institutional Operation/Legal System Mr. Hirofumi SANO
2 Deputy Chief Advisor/Reuse of Treated Water and 

Sewage sludge
Mr. Satoru ONIKI

3 O&M of WWTP (Mechanical)-1   Mr. Yasuaki KONDA
4 O&M of WWTP (Mechanical)-2 Mr. Yoshikazu NAGANO
5 O&M of WWTP (Mechanical)-3 Mr. Masaru KASAHARA
6 O&M of WWTP (Electrical) Mr. Akira HASEBE
7 Water Quality Management/ Sewer Network 

Construction and Maintenance-1
Mr. Keiji MATSUOKA

8 Sewer Network Construction and Maintenance-2 Mr. Kozo 
HAYASHISHITA

9 Awareness Raising/Project Coordinator Ms. Fatemeh MASOULEH 
10 Financial Management Mr. Toshihiko TAMAMA

Expert Team Members

Position and/or 
Assigned Tasks

Name Roles of person in charge

O&M of WWTP 
(Mechanical)-1   

Mr. Yasuaki
KONDA

Leader of M and E,
Process and mechanical 
design of B/D, D/D, SV 

O&M of WWTP 
(Mechanical)-2

Mr. Yoshikazu 
NAGANO

O and M specialist

O&M of WWTP 
(Mechanical)-3

Mr. Masaru 
KASAHARA

O and M specialist
(including alignment) 

O&M of WWTP 
(Electrical)

Mr. Akira 
HASEBE

Electrical design of  D/D, SV,
O and M 

Expert Team Members of M and E

Schedule of assignment of 
Mechanical Engineer

10 11 12 1 2 3 4 5 6 7 8 9 10 11 12 1 2 3 4 5 6 7 8 9 10 11 12 1 2 3 4 5 6 7

2016

Mr. Akira HASEBE
（E）

2014 2015

Mr. Masaru KASAHARA
(M)

2013

Mr. Yasuaki KONDA
(M)

Mr. Yoshikazu NAGANO
(M)

Name

((10/: Technical assistance project (/1 (3/ (/1 (/1 (3/
: Super vising of construction

Inspection

Comissioning

The counterparts for the project

Person in charge of M and E

Output Counterpart

Name occupation
Project Chief Mr. Basel Hijazi Head of Engineering Dept.

1 Establishment of organization base for
departments in charge of sewage works

Mr. Ghazi A. Al-Naji Director of Water &
Wastewater Department

Mr. Iyad Hamdan Management

Mr. Mohammed Fetyani Civil Engineer

Mr. Ibrahim Abu Seiba Mechanical Engineer

2 Development of capacity of Jericho municipality
for O&M of the WWTP

Mr. Ibrahim Abu Seiba Mechanical Engineer

Mr. Mohammed Awajneh Technician

Mr. Maher Al Swaidy Technician (Electricity)

3 Development of capacity of Jericho municipality
for O&M of sewer network and promotion for
connection to public sewers

Mr. Mohammed Isayed Civil Engineer

Mr. Mohammed Fetyani Civil Engineer

Mr. Ibrahim Abu Seiba Mechanical Engineer

4 Public awareness Mr. Mohammed Isayed Civil Engineer

Ms. Wiam Irekat Public Relations

Mr. Mohammed Azmuty Public Relations

Financial management Mr. Mohammed Abu Muhsen Finance Management

Mr. Baha Al Shareef Finance Management

On-going construction schedule of WWTP, 
and future schedule of M and E

1. Completion ratio of construction works on October ( C, M and E)
Approx. over 85 %

2. Construction schedule of M and E (as reference only)
Installation of mechanical equipment        - up to January, 2013
Installation of electrical equipment            - up to February, 2014
Related works of mechanical equipment  - up to March, 2014
Commissioning works                               - early April, 2014
Trial operation and on the job training      - from April - , 2014

*Note) Technical assistance will be conducted to meet schedule of construction works. 

3. Enhancement of abilities for O and M in WWTP - April, 2014 to March, 2015
- April, 2015 to March, 2016  

4. Support for enhancement of O and M in WWTP – up to July, 2016 



2

Manual collection and review

Training in Japan

Nov. 2013

Activity Flow of O and M in WWTP

・Site visit (Al-Bireh, 
Nabulus, Jenin)

・Workshops

To Understand O and M manual 
Training and OJT by the 
Grant Project through 
construction work of 
mechanical and 
electrical equipment

To Update 

O and M manual

To understand the 
approved shop 
drawings  and 
alignment works

Enhancement of abilities for O and M 

Support for enhancement of O and M 

1st year

2nd year

3rd year

4th year

Development of capacity for O and M of WWTP

1. To understand the approved process flow diagram
- including mechanism of wastewater treatment 

2. To understand the approved shop drawings of equipment
- objective, structure, spare parts, material, lubricant/ oil of each equipment

3. To understand the approved shop drawings of installation
1) Layout plan
2) Detail Foundation 
3) Isometric (Pipes)
4) Support and support detail layout
5) Other steel works

4.  Site visit and Training in Japan 

5. To understand Operation and Maintenance manual

6. To update Operation and Maintenance manual

WWTP  Image

Design Criteria in Jericho WWTP

Flow Rate (m3/ day)

Items

Daily Average
Daily Maximum 

2020

6,600
9,800

Process : Extended Aeration Process
Sludge : Thickening –Drying Bed
Sludge Cake : Landfill

Hourly Maximum 19,100

Ultimate

9,900
14,400
29,000

Design Criteria - 1 forMechanical Facility
Flow Rate of Facility

Design Water Quality
Items
BOD
TSS

Effluent
20 mg/l
30 mg/l

Influent
500 mg/l
500 mg/l

Items

Grit Chamber
Reactor

Design
Flow (m3/day)
29,000

9,800

T-N 25 mg/l 75 mg/l

Clarifier
Disinfection

9,800
9,800

Thickener
Drying Bed

9,800
6,600

* Reactor was designed by considering temperature of winter season 
*Wastewater Receiving Tank 40 m3/ hr

Major Design Criteria - 2 for Mechanical Facility

Items

Reactor

Design criteria

Hydraulic Retention Time (HRT)       26.6 hr  
MLSS approx. 2,500 mg/l
Water Temperature                 13 to 30 degree
Water depth                                        5.5 m

Thickener Inlet solids content                              0.6  %
Inlet Sludge Solid Load            3,920 kg/ ds/ d
Thickened solids content                     1.3 %

Drying Bed Dried Sludge Water Content      Approx. 50 %
Thickened sludge transfer volume         271 m3/d
Thickened sludge transfer time, less than 3 hr/ d                       
Sludge drying period (assumption)  

Summer season 14 days
Winter season     21 days

Disinfection Chlorine injection ratio      Ave. 3 mg/ l ( 2 to 4 mg/l)
Hypochlorine supply cycle                Approx.14days

Items



3

Sludge 
Cake

Grit

Chamber

Tanker Sludge

Receiving Tank

Disinfection

Tank

Sludge

Drying Bed

Gravity

Thickener

Aeration

Tank

Clarifier

Effluent

Return Sludge Waste 
Sludge

Sewage (gravity)

Grit,

Tanker

Sludge

Supernatant

Process Flow Diagram (up to 2020)

Screenings

Sludge 
Cake

Grit

Chamber

Tanker Sludge

Receiving Tank

Disinfection

Tank

Sludge

Drying Bed

Gravity

Thickener

Aeration

Tank

Final

Clarifier

Effluent

Return Sludge Waste 
Sludge

Sewage (gravity)

Grit,

Tanker

Sludge

Supernatant

Process Flow Diagram ( Ultimate)

Screenings

Primary

Clarifier

Gravity

Thickener

Digester

*1*1

*1

Major Facility  in Jericho WWTP

• Grit Chamber
– Screen Facility
– Grit Removal Facility

• Reactor 
• Clarifier 
• Chlorination and Utility Facility
• Sludge Treatment 

– Thickener Facility
– Drying Bed

Major Facility  in Jericho WWTP

Grit Chamber
(Preliminary)

Main Purpose

Protect downstream 
plant equipment and 
treatment process

Items

Reactor To remove carbonaceous 
biochemical oxygen demand 
(CBOD), to oxidize ammonia to 
nitrates, to remove nitrogen compounds

Process

Screening
Grit removal

Aeration, mixing,
Biological treated 

Clarifier Sludge/ treated water separate,
Sedimented sludge is 
transfered to sludge thickener

Sedimentation
(gravity) 

Thickener Waste sludge thickening (reduce volume) Gravity thickening  
Drying bed Easy handling, utilized for fertelizer

(reduce volume)
De-watering  

Disinfection Disinfect by oxidizing cellular material Chlorination 

General Layout  in Jericho WWTP

Sludge Drying Bed (settled 
at left side of thickener)

Thickener

Disinfection

Tanker Sludge

Receiving Tank

Future space

Reactor and

Clarifier

From 
Sewer 
main

Treated

Water to Wadi

Japanese 
garden

Solar panel

Grit Chamber

ADM.

(Scada)

GateRoad Road

Electrical

Substation

Control 
room

General flow  in Jericho WWTP

Grit Chamber Reactor Clarifier

Tanker Sludge

Receiving Tank

Thickener and drying bed

Disinfection,

Utility water



4

Major equipment  of Grit Chamber

• Gate
• Coarse Screen (Manual) 
• Medium Screen (Mechanical)
• Grit Pump
• Grit Collector
• Grit Separator
• Scum Screen
• Valve

Layout of Grit Chamber

Inlet GateBypass Gate Medium Screen

Coarse Screen

Grit 
Collector

Grit 
Separator

Scum 
Screen

Oil skimmer

Oil discharge 
pump

Scum 
Screen

Screenings 
conveyor

Grit Chamber
(Image)

Medium ScreenGrit Separator

Conveyer

Container 
for ScreeningsContainer for Grit

Gate (Sluice Gate/ Head Stock)

Head stock

Gate body

Gate frame

Spindle

Sluice Gate/ Weir Gate

Head stock

Gate body

Gate frame

Spindle

Sluice Gate Weir  Gate

Opening

Opening

Medium Screen/ Grit Separator

Motor

Spray 
nozzle

Rake

Screen

Press

Screw 
conveyor

Motor

Screw conveyor

Supernatant 
flow

Storage 
tank

Separate 
area

Inlet

Chute

To Grit 
container

Slit Overflow Spiral 
channel

Drain



5

Gate Valve/Butterfly Valve

Gate Valve Butterfly Valve

Check Valve/ Eccentric Valve

Swing 
Check Valve

Full open close

Eccentric Valve
(less clogging)

Major equipment  of Reactor 

• Distribution Weir and Gate
• Aeration Diffuser
• Blower
• Reactor Tank Mixer
• Air Supply Valve
• Flow Meter (Air)

Layout of Reactor 

Diffuser

Diffuser

Aeration 
Mixer

Aeration 
Mixer

Inlet 
Distribution 
Weir

Outlet Gate

Isolation Gate

Outlet Gate

Reactor (Image)

Blower (Image)

Reactor Tank Mixer 
(Image)Aeration Diffuser (Image)

Aeration Mixer/ Diffuser/ Blower

Propeller

Guide

Chain Discharge

Motor

Silencer

Diffuser

Riser pipe



6

Major equipment  of Clarifier  

• Clarifier
• Return Sludge Pump
• Waste Sludge Pump
• Flow Meter (Sludge)
• Scum Pump

Layout  of Clarifier  

Walk way

Blade

Motor

Return sludge 
pump, 4 units

Waste sludge 
pump, 3 units

Motor

Clarifier (Image)

Waste sludge

Sludge Pump 

Casing

Motor

Suction

Discharge

Casing

Belt 
cover

Ha :   actual head
h1s :  suction

pipeline loss
h1d :  delivery

pipeline loss
vd :    discharge 

velocity head

Pump Head

Total Head (H) =  Ha + h1s + h1d + vd

Major equipment  of Disinfection  

・Hypochlorite Tank
・Hypochlorite Pump
・Utility Water Supply Unit
・Defoaming Pump
・Auto strainer



7

Layout of Disinfection  

Hypochlorite 
Tank

Hypochlorite

Pump, 3 units

Hypochlorite 
Tank

Hypochlorite

Pump, 3 units

Defoaming

Pump
Utility water 
supply units

Utility water 
supply units

Defoaming

Pump

Auto strainer
Chlorine 
Injection 
point

Hypochlorite Pump (Diaphragm Pump)

Suction Discharge

Diaphragm

Suction

Discharge

Motor

Diaphragm

parts

Auto Strainer

Motor

Element (Filter)
Inlet

Drain

Back wash

Backwash nozzle

Treated water

Major equipment  of Sludge Treatment  

・Thickener
・Thickened Sludge Pump

Thickener and Drying Bed (Image)

Walk way

Blade

Motor

Thickened 
sludge pump

Waste sludge 

Measuring tank

Process Flow Diagram 
(Tanker Waste Receiving Tank and Grit Chamber)



8

Process Flow Diagram (Reactor and Clarifier) Process Flow Diagram
(Disinfection and Sludge Treatment)

Operation time
of major equipment (referene)

Items

Medium Screen, Conveyor

Grit pump, Grit separator

Control

timer or detect water level

timer 

Operation time

20 min/ day x 2 to 3 times

10 min/ day (up to grit  volume)

Aeration Mixer 24 hr/ day, 4 D/ train x 2 trains

Aeration Diffuser Max. 12 hr/ day 

Blower timer or DO control Max. 24 hr/ day, 2 D + 2 S

D:duty, S:standby

Clarifier 24 hr/ day, 2 D

Return Sludge Pump Normally 1 duty, Max. 2 duty/ each train24 hr/ day, (1 D + 1S)/ each train 

Waste Sludge Pump Day time operation6 hr/ day, (2 D + 1S)

Thickener 24 hr/ day, 2 D

Thickened Sludge Pump Day time operation3 hr/ day, (2 D + 1S) 

Hypochlorite Pump Daily Max. 1 duty, Hourly Max. 2 duty24 hr/ day, 1D/ 2 D + 1S 

Instrumentation Flow Diagram (1/2) in Jericho WWTP Instrumentation Flow Diagram (2/2) in Jericho WWTP Single Line Diagram in Jericho WWTP



9

System Flow Diagram in Jericho WWTP

※1 ※2

※1 ※2

Reference

Functional performance image Daily Inspection - 1

Measurements
(instruments)

AgingEnvironmental Changes

Water dripping
Small animals

Insects

Corrosion
Humidity

Ambience

Tightening
Temperature

Vibration

Cracks
Odour
Sound
Beat

Sight Hearing Smell Touch

Daily Inspection - 2

Cracks
Deformation
Discoloration
Deterioration

Rust differs from others

Darkened

Striped

Oily

Rust differs from others

Spotted

White powdered (cables)

Daily Inspection - 3

Drippings

Small animals/insects

Water drippings

Foreign objects

Measurement
Value

Motion time/
period/frequency

Pump Inspection
Frequency Inspection Item Remarks

Daily

- Appearance
- Vibration/Sounds
- Bearing Temperature
- Gland packing (heat/leakage)
- Pressure reading

Monthly
- Grease/Lubricating oil
- Gland packing (wearing)
- Pressure reading

- check leakage around seals

Semi-annual
- Re-tighten bolts/nuts
- Check protective devices

Every 1-4 
years

- Replace grease/lubricating oil
- Replace gland packing
- Overhaul and service unit - check wearing/corrosion



10

Motor Inspection

Frequency Inspection Item Remarks

Daily

- Appearance
- Vibration/Sounds
- Bearing temperature
- Frame temperature
- Remove dirt/debris - slip ring/brush, if any

Monthly - Check brush up/down   
movement

- slip ring/brush, if any

Semi-annual
- Grease/Lubricating oil
- Insulation resistance
- Check protective devices

1 MΩ

Annual
- Replace grease/lubricating oil

Motor Control Panel

Frequency Inspection Item Remarks

Daily

- Appearance
- Vibration/Sounds
- Smell
- Temperature
- Remove dirt

Monthly
(in addition to daily inspection)
- Paint condition
- Remove dirt

Annual

(in addition to daily/monthly 
inspection)
- Insulation/ground resistance
- Check protective devices
(thermal, over-current etc.)
- Check instrumentation
(level meter, flow meter etc.)

Temperature – 1 (general)

Equipment/Part Permissible 
Temperature (℃)

Pump - Bearing 75

Motor - Bearing 75

Motor - Frame 75-100

Motor – Terminal Box 70

Motor - Cable 70

Temperature - 2

Surface 
Temperature Feeling Remarks

40℃ Some warm Slightly warm to touch

45℃ Warm Comfortably warm

50℃ Some hot Palm reddens for 
extended periods

60℃ Hot Can hold hand for 
3-4 seconds

70℃ Externally hot Can hold a finger for 
3 seconds

80℃ Externally hot Can hold a finger for 
only 1 second

Electrical Check List – Daily - 1

1. Listen for unusual sounds e.g. motors
2. Look for visible damage
3. Check for excessive temperature

(10 sec. hand count)
4. Feel for any excessive vibration
5. Check air flow on motors
6. Report any unusual odors

(e.g. burning, chlorine leakage)

Electrical Check List – Daily - 2
7. Check for any visible signs of cable damages
8. Clean motor exterior, ensure that it is free from oil, 

dust, water causing improper cooling
9. Look at glands if water spraying on motors or 

motor terminal boxes
10. Check motor sight glass to see oil level is OK
11. If motor fails to start, check phase monitor, 

overload relay unit, breaker and JPS fuse links



11

Electrical Check List – Monthly

1. Observe if JPS lines are in need of 
bushing

2. If terminations inside MCC are turning 
green

3. Inspect panel for loose doors, mechanical 
damage and defective instruments

4. All panel doors must be kept closed 
especially where electronic devices 
located and pumps and pipes are close

5. Report any signs of electricity THEFT

In General

1. Pass on any observations to fellow 
operators

2. Any improvement works or modifications 
done, must be share with co-workers

3. Any other concerns call Maintenance 
Department

Warning

1. Never attempt to touch any part of 
electrical switchgear other than switches, 
pushbuttons, reset buttons and breaker 
handles

2. Try not to make contact with rotating 
parts i.e. with loose closing, chains and 
other jewelry that may get caught in 
equipment

3. Reports are more effective when witten

Sample 1-1 of  O&M manual Sample 1-2 of  O&M manual Sample 1-3 of  O&M manual



12

Sample 1-1 of inspection record Sample 1-2 of inspection record Sample 2 of inspection record

Sample  of installation record

71

Thank you very much



1

O and M training for
Mechanical and Electrical 

Equipment

Yasuaki Konda_Mechanical Engineer
Akira Hasebe_Electrical Engineer

JICA Expert Team (NJS Consultants)

O and M training for
Mechanical and Electrical 

Equipment

Yasuaki Konda_Mechanical Engineer
Akira Hasebe_Electrical Engineer

JICA Expert Team (NJS Consultants)

No. Position and/or Assigned Tasks Name
1 Chief Advisor/Institutional Operation/Legal System Mr. Hirofumi SANO
2 Deputy Chief Advisor/Reuse of Treated Water and 

Sewage sludge
Mr. Satoru ONIKI

3 O&M of WWTP (Mechanical)-1   Mr. Yasuaki KONDA
4 O&M of WWTP (Mechanical)-2 Mr. Yoshikazu NAGANO
5 O&M of WWTP (Mechanical)-3 Mr. Masaru KASAHARA
6 O&M of WWTP (Electrical) Mr. Akira HASEBE
7 Water Quality Management/ Sewer Network 

Construction and Maintenance-1
Mr. Keiji MATSUOKA

8 Sewer Network Construction and Maintenance-2 Mr. Kozo 
HAYASHISHITA

9 Awareness Raising/Project Coordinator Ms. Yasumi TSUTSUI
10 Financial Management Mr. Toshihiko TAMAMA

Expert Team Members

Position and/or 
Assigned Tasks

Name Roles of person in charge

O&M of WWTP 
(Mechanical)-1   

Mr. Yasuaki
KONDA

Leader of M and E,
Process and mechanical 
design of B/D, D/D, SV 

O&M of WWTP 
(Mechanical)-2

Mr. Yoshikazu 
NAGANO

O and M specialist

O&M of WWTP 
(Mechanical)-3

Mr. Masaru 
KASAHARA

Installation specialist, 
O and M specialist

O&M of WWTP 
(Electrical)

Mr. Akira 
HASEBE

Electrical design of  D/D, SV,
O and M 

Expert Team Members of M and E

The counterparts for the project

Qualification
Mohammed Fetyani Civil Engineer
Iyad Hamdan Management
Mohammed Fetyani Civil Engineer
Ibrahim Abu Seiba Mechanical Engineer
Ibrahim Abu Seiba Mechanical Engineer
Mohammed Khalaf Technician

Maher Al Swaidy Technician (Electricity)
Mohammed Isayed Civil Engineer
Mohammed Fetyani Civil Engineer
Ibrahim Abu Seiba Mechanical Engineer
Mohammed Isayed Civil Engineer
Wiam Irekat Public Relations
Mohammed Azmuty Public Relations
Mohammed Abu Muhsen Finance Management
Baha Al Shareef Finance Management

: Key personnel in each task

(3)
Development of capacity of Jericho
municipality for O&M of sewer network
and promotion for connection to public

(4)
Public awareness

Financial management

Project Chief

(1) Establishment of organizational base for
departments in charge of sewage works

(2) Development of capacity of Jericho
municipality for O&M of the WWTP

Outputs C/P Team
Name

Person in charge of M and E

On-going construction schedule of WWTP, 
and future schedule of M and E

1. Completion ratio of construction works on October ( C, M and E)
Approx. 85 %

2. Construction schedule of M and E (reference)
Installation of mechanical equipment        - up to November, 2013
Installation of electrical equipment            - up to December, 2013
Related works of mechanical equipment  - up to December, 2013
Commissioning works                               - up to early of March, 2014
Trial operation and on the job training      - up to middle of March, 2014

* Actual operation may extend on July due to necessity of cooperation with 
this project

3. Enhancement of abilities for O and M in WWTP - April, 2014 to March, 2015
- April, 2015 to March, 2016  

4. Support for enhancement of O and M in WWTP – up to July, 2016 

Manual collection and review

Training in Japan

Dec. 2013

Activity Flow of O and M in WWTP

・Site visit (Al-Bireh, 
Nabulus, Jenin)

・Workshops

To Understand O and M manual 
Training and OJT by the 
Grant Project through 
construction work of 
mechanical and 
electrical equipment

To Update 

O and M manual

To understand the 
approved shop 
drawings 

Enhancement of abilities for O and M 

Support for enhancement of O and M 

1st year

2nd year

3rd year

4th year



2

Development of capacity for O and M of WWTP

1. To understand the approved process flow diagram
- including mechanism of wastewater treatment 

2. To understand the approved shop drawings of equipment
- objective, structure, spare parts, material, lubricant/ oil of each equipment

3. To understand the approved shop drawings of installation
1) Layout plan
2) Detail Foundation 
3) Isometric (Pipes)
4) Support and support detail layout
5) Other steel works

4.  Site visit and Training in Japan 

5. To understand Operation and Maintenance manual

6. To update Operation and Maintenance manual

Design Criteria in Jericho WWTP

Flow Rate (m3/ day)

Items

Daily Average
Daily Maximum 

2020

6,600
9,800

Process : Extended Aeration Process
Sludge : Thickening –Drying Bed
Sludge Cake : Landfill

Hourly Maximum 19,100

Ultimate

9,900
14,400
29,000

Design Criteria - 1 forMechanical Facility
Flow Rate of Facility

Design Water Quality
Items
BOD
TSS

Effluent
20 mg/l
30 mg/l

Influent
500 mg/l
500 mg/l

Items

Grit Chamber
Reactor

Design
Flow (m3/day)
29,000

9,800

T-N 25 mg/l 75 mg/l

Clarifier
Disinfection

9,800
9,800

Thickener
Drying Bed

9,800
6,600

* Reactor was designed by considering temperature of winter season 
*Wastewater Receiving Tank 40 m3/ hr

Major Design Criteria - 2 for Mechanical Facility

Items

Reactor

Design criteria

Hydraulic Retention Time (HRT)       26.6 hr  
MLSS approx. 2,500 mg/l
Water Temperature                 13 to 30 degree
Water depth                                        5.5 m

Thickener Inlet solids content                              0.6  %
Inlet Sludge Solid Load            3,920 kg/ ds/ d
Thickened solids content                     1.3 %

Drying Bed Dried Sludge Water Content      Approx. 50 %
Thickened sludge transfer volume         271 m3/d
Thickened sludge transfer time, less than 3 hr/ d                       
Sludge drying period (assumption)  

Summer season 14 days
Winter season     21 days

Disinfection Chlorine injection ratio      Ave. 3 mg/ l ( 2 to 4 mg/l)
Hypochlorine supply cycle                Approx.14days

Items

Sludge 
Cake

Grit

Chamber

Tanker Sludge

Receiving Tank

Disinfection

Tank

Sludge

Drying Bed

Gravity

Thickener

Aeration

Tank

Clarifier

Effluent

Return Sludge Waste 
Sludge

Sewage (gravity)

Grit,

Tanker

Sludge

Supernatant

Process Flow Diagram (up to 2020)

Screenings

Sludge 
Cake

Grit

Chamber

Tanker Sludge

Receiving Tank

Disinfection

Tank

Sludge

Drying Bed

Gravity

Thickener

Aeration

Tank

Final

Clarifier

Effluent

Return Sludge Waste 
Sludge

Sewage (gravity)

Grit,

Tanker

Sludge

Supernatant

Process Flow Diagram ( Ultimate)

Screenings

Primary

Clarifier

Gravity

Thickener

Digester

*1*1

*1



3

Major Facility  in Jericho WWTP

• Grit Chamber
– Screen Facility
– Grit Removal Facility

• Reactor 
• Clarifier 
• Chlorination and Utility Facility
• Sludge Treatment 

– Thickener Facility
– Drying Bed

Major Facility  in Jericho WWTP

Grit Chamber
(Preliminary)

Main Purpose

Protect downstream 
plant equipment and 
treatment process

Items

Reactor To remove carbonaceous 
biochemical oxygen demand 
(CBOD), to oxidize ammonia to 
nitrates, to remove nitrogen compounds

Process

Screening
Grit removal

Aeration, mixing,
Biological treated 

Clarifier Sludge/ treated water separate,
Sedimented sludge is 
transfered to sludge thickener

Sedimentation
(gravity) 

Thickener Waste sludge thickening (reduce volume) Gravity thickening  
Drying bed Easy handling, utilized for fertelizer

(reduce volume)
De-watering  

Disinfection Disinfect by oxidizing cellular material Chlorination 

General Layout  in Jericho WWTP

Sludge Drying Bed (settled 
at left side of thickener)

Thickener

Disinfection

Tanker Sludge

Receiving Tank

Future space

Reactor and

Clarifier

From 
Sewer 
main

Treated

Water to Wadi

Japanese 
garden

Solar panel,

electrical room

Grit Chamber

General flow  in Jericho WWTP

Grit Chamber Reactor Clarifier

Tanker Sludge

Receiving Tank

Thickener and drying bed

Disinfection,

Utility water

Major equipment  of Grit Chamber

• Gate
• Coarse Screen (Manual) 
• Medium Screen (Mechanical)
• Grit Pump
• Grit Collector
• Grit Separator
• Scum Screen
• Valve

Layout of Grit Chamber

Inlet GateBypass Gate Medium Screen

Coarse Screen

Grit 
Collector

Grit 
Separator

Scum 
Screen

Oil skimmer

Oil discharge 
pump

Scum 
Screen

Screenings 
conveyor



4

Grit Chamber
(Image)

Medium ScreenGrit Separator

Conveyer

Container 
for ScreeningsContainer for Grit

Gate (Sluice Gate/ Head Stock)

Head stock

Gate body

Gate frame

Spindle

Sluice Gate/ Weir Gate

Head stock

Gate body

Gate frame

Spindle

Sluice Gate Weir  Gate

Opening

Opening

Medium Screen/ Grit Separator

Motor

Spray 
nozzle

Rake

Screen

Press

Screw 
conveyor

Motor

Screw conveyor

Supernatant 
flow

Storage 
tank

Separate 
area

Inlet

Chute

To Grit 
container

Slit Overflow Spiral 
channel

Drain

Gate Valve/Butterfly Valve

Gate Valve Butterfly Valve

Check Valve/ Eccentric Valve

Swing 
Check Valve

Full open close

Eccentric Valve
(less clogging)



5

Major equipment  of Reactor 

• Distribution Weir and Gate
• Aeration Diffuser
• Blower
• Reactor Tank Mixer
• Air Supply Valve
• Flow Meter (Air)

Layout of Reactor 

Diffuser

Diffuser

Aeration 
Mixer

Aeration 
Mixer

Inlet 
Distribution 
Weir

Outlet Gate

Isolation Gate

Outlet Gate

Reactor (Image)

Blower (Image)

Reactor Tank Mixer 
(Image)Aeration Diffuser (Image)

Aeration Mixer/ Diffuser/ Blower

Propeller

Guide

Chain Discharge

Motor

Silencer

Diffuser

Riser pipe

Major equipment  of Clarifier  

• Clarifier
• Return Sludge Pump
• Waste Sludge Pump
• Flow Meter (Sludge)
• Scum Pump

Layout  of Clarifier  

Walk way

Blade

Motor

Return sludge 
pump, 4 units

Waste sludge 
pump, 3 units

Motor



6

Clarifier (Image)

Waste sludge

Sludge Pump 

Casing

Motor

Suction

Discharge

Casing

Belt 
cover

Major equipment  of Disinfection  

・Hypochlorite Tank
・Hypochlorite Pump
・Utility Water Supply Unit
・Defoaming Pump
・Auto strainer

Layout of Disinfection  

Hypochlorite 
Tank

Hypochlorite

Pump, 3 units

Hypochlorite 
Tank

Hypochlorite

Pump, 3 units

Defoaming

Pump
Utility water 
supply units

Utility water 
supply units

Defoaming

Pump

Auto strainer
Chlorine 
Injection 
point

Hypochlorite Pump (Diaphragm Pump)

Suction Discharge

Diaphragm

Suction

Discharge

Motor

Diaphragm

parts

Auto Strainer

Motor

Element (Filter)
Inlet

Drain

Back wash

Backwash nozzle

Treated water



7

Major equipment  of Sludge Treatment  

・Thickener
・Thickened Sludge Pump

Thickener and Drying Bed (Image)

Walk way

Blade

Motor

Thickened 
sludge pump

Waste sludge 

Measuring tank

Process Flow Diagram 
(Tanker Waste Receiving Tank and Grit Chamber)

Process Flow Diagram (Reactor and Clarifier) Process Flow Diagram
(Disinfection and Sludge Treatment)

Operation time
of major equipment (referene)

Items

Medium Screen, Conveyor

Grit pump, Grit separator

Control

timer or detect water level

timer 

Operation time

20 min/ day x 2 to 3 times

10 min/ day (up to grit  volume)

Aeration Mixer 24 hr/ day, 4 D/ train x 2 trains

Aeration Diffuser Max. 12 hr/ day 

Blower timer or DO control Max. 24 hr/ day, 2 D + 2 S

D:duty, S:standby

Clarifier 24 hr/ day, 2 D

Return Sludge Pump Normally 1 duty, Max. 2 duty/ each train24 hr/ day, (1 D + 1S)/ each train 

Waste Sludge Pump Day time operation6 hr/ day, (2 D + 1S)

Thickener 24 hr/ day, 2 D

Thickened Sludge Pump Day time operation3 hr/ day, (2 D + 1S) 

Hypochlorite Pump Daily Max. 1 duty, Hourly Max. 2 duty24 hr/ day, 1D/ 2 D + 1S 



8

Daily Inspection - 1

Measurements
(instruments)

AgingEnvironmental Changes

Water dripping
Small animals

Insects

Corrosion
Humidity

Ambience

Tightening
Temperature

Vibration

Cracks
Odour
Sound
Beat

Sight Hearing Smell Touch

Daily Inspection - 2

Cracks
Deformation
Discoloration
Deterioration

Rust differs from others

Darkened

Striped

Oily

Rust differs from others

Spotted

White powdered (cables)

Daily Inspection - 3

Drippings

Small animals/insects

Water drippings

Foreign objects

Measurement
Value

Motion time/
period/frequency

Pump Inspection
Frequency Inspection Item Remarks

Daily

- Appearance
- Vibration/Sounds
- Bearing Temperature
- Gland packing (heat/leakage)
- Pressure reading

Monthly
- Grease/Lubricating oil
- Gland packing (wearing)
- Pressure reading

- check leakage around seals

Semi-annual
- Re-tighten bolts/nuts
- Check protective devices

Every 1-4 
years

- Replace grease/lubricating oil
- Replace gland packing
- Overhaul and service unit - check wearing/corrosion

Motor Inspection

Frequency Inspection Item Remarks

Daily

- Appearance
- Vibration/Sounds
- Bearing temperature
- Frame temperature
- Remove dirt/debris - slip ring/brush, if any

Monthly - Check brush up/down   
movement

- slip ring/brush, if any

Semi-annual
- Grease/Lubricating oil
- Insulation resistance
- Check protective devices

1 MΩ

Annual
- Replace grease/lubricating oil

Motor Control Panel

Frequency Inspection Item Remarks

Daily

- Appearance
- Vibration/Sounds
- Smell
- Temperature
- Remove dirt

Monthly
(in addition to daily inspection)
- Paint condition
- Remove dirt

Annual

(in addition to daily/monthly 
inspection)
- Insulation/ground resistance
- Check protective devices
(thermal, over-current etc.)
- Check instrumentation
(level meter, flow meter etc.)



9

Temperature - 1

Equipment/Part Permissible 
Temperature (℃)

Pump - Bearing 75

Motor - Bearing 75

Motor - Frame 75-100

Motor – Terminal Box 70

Motor - Cable 70

Temperature - 2

Surface 
Temperature Feeling Remarks

40℃ Some warm Slightly warm to touch

45℃ Warm Comfortably warm

50℃ Some hot Palm reddens for 
extended periods

60℃ Hot Can hold hand for 
3-4 seconds

70℃ Externally hot Can hold a finger for 
3 seconds

80℃ Externally hot Can hold a finger for 
only 1 second

Electrical Check List – Daily - 1

1. Listen for unusual sounds e.g. motors
2. Look for visible damage
3. Check for excessive temperature

(10 sec. hand count)
4. Feel for any excessive vibration
5. Check air flow on motors
6. Report any unusual odors

(e.g. burning, chlorine leakage)